
Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en 

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 
Complete Spare Parts List of 
VL3000 
    

10.9661.0646 FAN TRAY   

10.9661.1249 POST, TRUSS HOOK  
10.9661.1275 HEATSINK, MAIN CONTROLLER 

10.9661.1358 AIR SEAL, DUCT  
10.9661.1361 INSULATOR, CHOKE PFC UPPER ENC 

10.9661.1364 INSULATOR, ADHESIVE BACKED -TO 

10.9661.1366 INSULATOR, ADHESIVE BACKED -PF 

10.9663.1211 SPACER,  TEFLON GOBO GEAR 

10.9663.1240 BEARING, GOBO WHEEL BORE 

10.9678.0127 PULLEY, IDLER TEFLON  
10.9678.0128 PULLEY, ZOOM MOTOR  
10.9678.0129 SPACER, ROLLER CAM  
10.9678.0151 CLAMP, OPTIC ROD CAST  
10.9678.0153 CABLE CLAMP, CAST  
10.9678.0156 BARREL STRAP, G1 & G2  
10.9678.0157 BARREL STRAP, G3  
10.9678.0171 SHAFT, CAM PULLEY  
10.9678.0215 BULKHEAD, GOBO MODULE FRONT 

10.9678.0216 BULKHEAD, GOBO MODULE REAR 

10.9678.0220 PLATE, ROTATING GOBO WHEEL 

10.9678.0221 PLATE, ROTATING EFFECTS WHEEL 

10.9678.0224 RETAINING RING, PLANET 

10.9678.0225 SHAFT, GOBO WHEEL  
10.9678.0227 PULLEY, HUB GOBO WHEEL DRIVE 

10.9678.0231 PULLEY, MOTOR GOBO WHEEL DRIVE 

10.9678.0232 PULLEY, INDEX FRIVE 64 GROOVE 

10.9678.0244 MOUNT, INDEX SENSOR LONG 

10.9678.0245 MOUNT, INDEX SENSOR SHORT 

10.9678.0246 ADJUST PLATE, MOTOR  
10.9678.0250 MAGNET TAPE  
10.9678.0263 CLIP WIRE, PLANET .024  
10.9678.0272 BULKHEAD, IRIS  
10.9678.0273 MOTOR MOUNT, IRIS  
10.9678.0274 APERTURE, IRIS  
10.9678.0276 CRANK, IRIS   

10.9678.0277 SPACER, WHEEL/IRIS  
10.9678.0279 DIVERTER, GOBO AIR  
10.9678.0280 ADJUSTABLE IRIS STOP  
10.9678.0282 GOBO PLANET, HOBBED CASTING 

10.9678.0322 SPIN SHAFT, COLOR WHEEL 

10.9678.0323 FIXED COLOR WHEEL MOUNT 

10.9678.0324 PULLEY, FIXED COLOR WHEEL 



10.9678.0325 DRIVE PULLEY, FIXED COLOR WHEE 

10.9678.0330 PLATE, MOTOR ADAPTER  
10.9678.0332 SLIDING RETAINER  
10.9678.0333 RETAINER CLIP  
10.9678.0337 DRIVE PULLEY, FIXED COLOR WHL 

10.9678.0338 PULLEY, ZOOM MOTOR  
10.9678.0432 HUB, STROBE BLADE  
10.9678.0452 PCB MOUNT, COLOR SENSE #2 

10.9678.0456 SHAFT, COLOR WHEEL  
10.9678.0457.02 SPACER, COLOR WHEEL L.190 

10.9678.0457.03 SPACER, COLOR WHEEL L.123 

10.9678.0457.04 SPACER, COLOR WHEEL L.031 

10.9678.0457.06 SPACER, COLOR WHEEL L.015 

10.9678.0457.07 SPACER, COLOR WHEEL L.357 

10.9678.0464 STROBE BLADE  
10.9678.0465 STROBE BULKHEAD  
10.9678.0466 DAMPER, STROBE BLADE  
10.9678.0469 REAR COLOR BULKHEAD  
10.9678.0482 PCB MOUNT, COLOR SENSOR #1 

10.9678.0485 PULLEY, COLOR MOTOR  
10.9678.0486 FRONT COLOR BULKHEAD  
10.9678.0491 BUMPER STOP, STROBE TEFLON 

10.9678.0609 FRONT FILTER, FOAM ZOOM 

10.9678.0612 HEAD COVER FOAM BAFFLE 

10.9678.0614 TETHER, COVER  
10.9678.0631 SEPARATION BULKHEAD  
10.9678.0634 BULKHEAD, UV FILTER  
10.9678.0637 CLIP, RETRO-REFLECTOR  
10.9678.0638 AIR DIVERTER, STROBE MOTOR 

10.9678.0641 HOT BOX   

10.9678.0643 LAMP ADJUST STOP  
10.9678.0645 KNOB, LAMP ADJ MOLDED 

10.9678.0646 TILT PLATE, XYZ ADJUSTMENT 

10.9678.0648 CLIP, UV GLASS  
10.9678.0649 EJECTOR SPRING, BLACK OXIDE 

10.9678.0653 LIGHT BAFFLE, EXHAUST  
10.9678.0656 SHROUD, 80mm FAN  
10.9678.0658 PLATE, COUNTERWEIGHT  
10.9678.0665 SPRING, EXTENSION, ELONGATED HOOKS 

10.9678.0670 INTERCONNECT PCB MOUNT, CYM 

10.9678.0671 INTERCONNECT PCB MOUNT, RG 

10.9678.0674 BRACKET, COVER TETHER  
10.9678.0679 TRANSFER FAN TRAY  
10.9678.0680 INSULATOR, TEFLON, TO-220 

10.9678.0731 CONTROLLER HEATSINK  
10.9678.0735 SPACER, HEATSINK  
10.9678.0749 TIMING PULLEY, 2mm GT 17 TOOTH 



10.9678.0750 TIMING PULLEY, 2mm GT 150 TOOT 

10.9678.0754 COT FLAG, INCREASED DIA TILT 

10.9678.0756 IGNITOR SHIELD  
10.9678.0757 STABILIZER, 1.377DIA  
10.9678.0762 BRACKET, STABLIZER  
10.9678.0763 PLATE, TILT  MOTOR MOUNT 

10.9678.0764 PLATE, TILT ENCODER MOUNT 

10.9678.0809 PAN TOGGLE STOP  
10.9678.0820 LANYARD, PAN TUBE  
10.9678.0855 PAN FLAG   

10.9678.0859 BRACKET, INPUT  
10.9678.0865 PLATE, PAN MOTOR MOUNT 

10.9678.0869 BRACKET, LVS  
10.9678.0872 STIFFENER, DISPLAY BOARD 

10.9678.0887 RAIN COVER FOAM QUIET ALUM 

10.9678.0892 BUSHING, WIRE PROTECTION PAN T 

10.9678.0928 LENS CLAMP, BEAM SPREADER 

10.9678.0936 STOP, BEAM SPREADER  
10.9678.0938 LENS CLAMP, CONVEX  
10.9678.0941 HOUSING, BEAM SPREADER 

10.9678.0942 LEAD SCREW, BEAM SPREADER 

10.9678.0944 CONDENSER LENS MOUNT 

10.9678.0945 TUBE, WASH LIGHT BAFFLE 

10.9678.0952 WASH BULKHEAD  
10.9678.0953 WASH APERTURE PLATE  
10.9678.0990 LIGHT BAFFLE, BEAM SPREADER 

10.9678.1107 ZOOM TIMING CAM  
10.9678.1108 PULLEY FLANGE  
10.9678.1111 BRACKET, ZOOM TENSION SHEETMET 

10.9678.1114 SHIELD, INTERCONNECT MOUNT/LIG 

10.9678.1118 TIMING PULLEY, ZOOM  
10.9678.1119 LEAD SCREW, EDGE  
10.9678.1121 LENS MOUNT, G3 MACH  
10.9678.1122 OPTIC MOUNT, G2 MACH  
10.9678.1123 LENS MOUNT, G1  
10.9678.1131 FORWARD PULLEY SHAFT, BEARING 

10.9678.1140 SHOCK PAD, G1  
10.9678.1141 BACKING PLATE, SHOCK PAD G1 

10.9678.1185 BAFFLE, LIGHT #2  
10.9678.1186 BAFFLE, LIGHT #3  
10.9678.1191 LIGHT BAFFLE, GROUP 3  
10.9678.1649 FAN SHIELD, LAMP COOLING, DC 

10.9678.1650 FAN INSULATOR, LAMP COOLING, SINGLE, DC 

10.9678.1749 TIMING PULLEY, 17 TOOTH 

10.9678.2647 CLAMP, PRIMARY REFLECTOR, SST 

10.9678.3654 DUCT, 80mm FAN  
10.9678.8350 COVER, VENTILATION  



10.9678.8350.02 COVER, VENTILATION, V*L WHITE 

10.9678.8620 FRONT CASTING  
10.9678.8620.02 FRONT CASTING, V*L WHITE 

10.9678.8635 EXHAUST BULKHEAD  
10.9678.8635.02 EXHAUST BULKHEAD, V*L WHITE 

10.9678.8720 CODEWHEEL  
10.9686.0617 YOKE HEAT SHIELD  
10.9686.0617.02 YOKE HEAT SHIELD, V*L WHITE 

10.9686.0642 BACKCAP PLATE  
10.9686.0732 YOKE COVER  
10.9686.0732.02 YOKE COVER, V*L WHITE  
10.9686.0839 TOP COVER   

10.9686.0839.02 COVER, TOP, V*L WHITE  
10.9686.0846 HANDLE, CAST  
10.9686.0846.02 HANDLE, CAST, V*L WHITE 

10.9686.0883 COVER, VENT, QUIET MOD 

10.9686.1249 POST, TRUSS HOOK, ALUMINUM COVER 

10.9686.1696 RETAINER, COVER FILTER  
12.9678.0166 MASKED, CONVEX LENS ARRAY MED 

12.9678.0168 MASKED, CONCAVE LENS ARRAY MED 

12.9678.0198 RING BLOCK, MACHINED G4 

12.9678.0627 REAR CROSS-CASTING, MACHINED 

12.9678.0691 GOBO CLAMP  
12.9678.0692 COLOR CLAMP  
12.9678.0842 AIR DUCT, UPPER ENCLOSURE MODI 

12.9678.0877 PAN TUBE, MACHINED  
12.9678.0895 POTTED CHOKE, 1200 PFC  
12.9678.0896 POTTED CHOKE,1200 WATT BUCK 

12.9678.0925 CONCAVE LENS MOUNT, MACHINED 

12.9678.0939 CONVEX LENS MOUNT, MACH ADJUST 

12.9678.1102 EDGE BEARING, MACHINED RIGHT 

12.9678.1104 EDGE BEARING, MACHINE LEFT 

12.9678.1174 LENS MOUNT, MACHINE G3 

12.9678.1189 ASSY, LID ZOOM BOX  
12.9678.7152 REFLECTOR, 3000 SERIES, RETRO, SPHERICAL 

12.9678.7155 REFLECTOR, 3000 SERIES WASH, SMOOTH, ELLIPSOIDAL 

12.9678.8151 REFLECTOR, HTG 3000 SERIES SPOT,LUNED,ELLIPSOIDAL 

12.9678.8610 HEAD COVER  
12.9678.8610.02 HEAD COVER, V*L WHITE  
12.9678.8623 RIGHT SIDE RAIL  
12.9678.8623.02 RIGHT SIDE RAIL, V*L WHITE 

12.9678.8625 LEFT SIDE RAIL  
12.9678.8625.02 LEFT SIDE RAIL, V*L WHITE 

12.9686.1236 COVER, MACHINED FRONT 

12.9686.1236.02 MACHINED COVER, FRONT, V*L WHITE 

12.9686.1238 MACHINED COVER, SIDE  
12.9686.1238.02 MACHINED COVER, SIDE, V*L WHITE 



21.9678.0110 ASSY, ZOOM BOX  
21.9678.0113 ASSY, RAIL & CARRIAGE  
22.9678.0233 SUN GEAR, MOLDED ELASTOMERIC I 

22.9678.0275 IRIS, 49mm OD  
22.9678.0363 PULLEY WITH FLANGE, COLOR WHEEL 

22.9678.0402 C ASSY, CLR/DIM/STROB CC 

22.9678.0661 ASSY, FAN TRAY  
22.9678.0665 DUCT ASSY   

22.9678.0851 ASSY, UPPER ENCLOSURE  
22.9678.1336 FAB ASSY, FIXED WHEEL/CLIP 

22.9686.0705 YOKE STRUCTURE ASSEMBLY 

22.9686.0705.02 ASSY, YOKE STRUCTURE, V*L WHITE 

25.9661.1520 CABLE ASSY, CHASSIS TO YOKE GN 

25.9661.1526 CABLE ASSY, IGNITOR TO RELAY 

25.9678.0014 CABLE ASSY, BACKCAP INTERLOK T 

25.9678.0675 CABLE ASSY, RELAY TO GOBO FAN 

25.9678.0677 CABLE ASSY, FRONT HEAD FANS 

25.9678.0681 CABLE ASSY, YOKE FAN AND RELAY 

25.9678.0690 CABLE ASSY, OVER TEMP SWITCH, AIR DUCT 

25.9678.0691 CABLE ASSY, OVER TEMP SWITCH, AIR DUCT, VL3000 

25.9678.0715 CABLE ASSY, HEAD CONTROL 

25.9678.0758 CABLE ASSY, YOKE FAN  
25.9678.0759 CABLE ASSY, YOKE FAN VL3000Q 

25.9678.0781 CABLE ASSY, YOKE FAN/RELAY Q 

25.9678.0789 CABLE ASSY, IGNITOR TO LAMP SK 

25.9678.0810 CABLE ASSY, AC INPUT PIGTAIL 

25.9678.0811 CABLE ASSY, EMI FILTER TO POWE 

25.9678.0812 CABLE ASSY, AC INPUT SPLITTER 

25.9678.0813 CABLE ASSY, DATA I/O LINK 

25.9678.0816 CABLE ASSY, BALLAST TO CONTROL 

25.9678.0818 CABLE ASSY, PAN/TILT CONTROL 

25.9678.0829 CABLE ASSY, LAMP SUP TO RELAY 

25.9678.1012 CABLE ASSY, DC FAN, YOKE TO FAN 

25.9678.1409 CABLE ASSY, COLOR INTERCONNECT BD 

25.9678.1419 CABLE ASSY, VL3000Q COLOR INTERCONNECT 

25.9678.1716 CABLE ASSY, LVS CHASSIS GND 

25.9678.1825 CABLE ASSY, DISPLAY  
25.9678.1843 CABLE ASSY, DC FAN, LVS TO YOKE 

25.9678.2209 CABLE ASSY, GOBO INTERCONNECT 

25.9686.0821 CABLE ASSY, DC OUTPUT  
28.9678.0100 KIT, VL3000 BALLAST CONVERSION 

28.9678.0605 KIT, DC FAN, LAMP COOLING, VL3K ALL & VL3.5K SPOT 

28.9678.1000 SPARE PARTS KIT 3K  
40.7113.0001 FAN, +24V 80 X 80 X 25MM 32CFM 

40.7113.0009 
FAN, TUBAXIAL, 80MM, 24VCD, LAMP COOLING, LONG 
LIF 

40.7125.0001 FAN, 24V FAL6F24LH  



41.9678.0471 GLASS, CYAN COLOR WHEEL 

41.9678.0473 GLASS, YELLOW COLOR WHEEL 

41.9678.0475 GLASS, MAGENTA COLOR WHEEL 

41.9678.0477 GLASS, COATED CTO  
41.9678.0494 GLASS, COATED DIMMER WHEEL 

41.9678.0608 FILTER, UVIR, STANDARD  
41.9678.1160 FILTER UVIR ENHANCED  
42.9678.0165 CONVEX LENS ARRAY, MEDIUM 

42.9678.0167 CONCAVE LENS ARRAY, MEDIUM 

42.9678.0174 LENS, CONDENSER  
42.9678.1169 DIFFUSION LENS, FRONT WASH 

44.5029.0001 MOTOR, STEPPER 42MM X 34MM -AR 

44.5031.0001 MOTOR, STEPPER 42MM X 40MM,10 

44.5035.0001 MOTOR, STEPPER 2PHASE PK SERIE 

44.9663.1202 MOTOR,  17 2.42" SHAFT 11.8mH 

44.9663.1326 MOTOR, 17 .53" SHAFT 11.8mH 5 

44.9663.1766 MOTOR, 17 1.24" SHAFT 11.8mH 5 

44.9678.0119 LINEAR ACTUATOR EDGE DRIVE 

44.9678.0249 MOTOR, STEPPER 42mm X 34mm 60m 

44.9678.0278 MOTOR, 17 .94" SHAFT 11.8mH 5. 

44.9678.0455 COLOR MOTOR  
44.9678.0680 MOTOR, 3 PHASE SIZE 23 HIGH TO 

52.6259.0003 HEADER,  3POS MTA156 STRT FRCT 

52.6259.0004 HDR 4POS NT\MTA100 SD RT ANG 

52.6396.2602 RECEPT,  2POS MTA100 W/POL TAB 

52.6447.0003 HEADER, SHROUDED 3 POSITION 

52.6467.0003 CONN, FEM PLUG  3 POS 30-24 AW 

52.6467.0004 CONN, FEM PLUG  4 POS 30-24 AW 

52.6523.0002 CONN, HOUSING  2POS PLUG SHROU 

52.6524.0004 CONN, HOUSING  4POS RECEPTACLE 

52.6524.0006 CONN, HOUSING  6POS RECEPTACLE 

52.6598.0028 HDR 14P 2ROW AMP MODU R/A 

52.6598.0080 HEADER,   40PIN DUAL ROW AMP M 

52.6598.0100 HEADER,   50PIN DUAL ROW AMP M 

52.6599.0040 HEADER 20P 2 ROW AMP MODU VERT 

52.6599.0100 HEADER 50P 2 ROW AMP MODU VERT 

53.2001.0003 NUT,   10-32 NYLON INSERT 

53.2008.0006 NUT, PUSH #6  
53.2030.0001 NUT, ACORN 10-32THD 3/8 WIDE 3 

53.2200.0004 NUT,    4-40 KEPS SS  
53.2200.0006 NUT,    6-32 KEPS SS  
53.2200.0008 NUT,    8-32 KEPS SS  
53.2213.0001 NUT, #6-32 KEPS BLACK ZINC 

53.5506.1375 SCREW,  6-32 X  1 3/8"LG  PPB 

53.5508.0375 SCREW,  8-32 X   3/8 " PPSS 

53.5558.0125 SCREW,  8-32 X  .125 " SET SS 

53.5559.0250 SCREW, 6-32 X 1/4" SET CONE PO 



53.5560.0187 SCREW, 8-32 X .187" SET CONE P 

53.5560.0250 SCREW, 8-32 X 1/4" SET CONE PO 

53.5564.0250 SCREW 6-32 x 1/4" PFB UNDERCUT 

53.5653.0750 SCREW, 6-20X3/4"LG TYPE B TFSS 

53.5654.0125 SCREW, 2-56X 1/8" PFH W/UNDCUT 

53.5655.0250 SCREW, #6 X 1/4" PPZ PLASTIC 

53.6404.0003 SCREW,  4-40 X   1"    PPZ  
53.6505.0020 BOLT, 1/4-28X  3/4"HX HD GRD 8 

53.6505.0022 BOLT,  3/8-16 X   3/4"LG  CARR 

53.6505.0026 BOLT,3/8-16X.500LG HXHD GRD 5B 

53.6513.0002 SCREW,   3MM X 5MM LG PFZ METR 

53.6525.0188 SCREW, 6-32 X 3/16" PPZ SEMS 

53.6530.0002 RIVET,  1/8"OD POP .063-.125 G 

53.6530.0006 RIVET,  1/8"OD POP .188-.250GL 

53.6530.0009 RIVET,  1/8"OD POP .126-.187GL 

53.6530.0013 RIVET,  1/8"OD POP .328" AL CS 

53.6530.0023 RIVET, 1/8"OD POP .376-.500GRP 

53.6534.0001 RIVET,  3/32"OD POP 3/32GRIP R 

53.6538.0001 SCREW, 10-32 X   7/8"  PPB 

53.6539.0001 WASHER, 3/8" SPLIT LOCK 

53.6542.0001 SCREW,  6-32 X   5/16" PFB 

53.6543.0001 SCREW,  6-32 X   3/8"  PPB  
53.6545.0003 SCREW,  8-32 X   3/8"  PFZ (VL 

53.6545.0004 SCREW,  8-32 X   3/8"  PPZ  
53.6545.0009 SCREW, 8-32 X 1.375"LG PFZ 

53.6546.0001 SCREW,  8-32 X   5/8"  PPB  
53.6552.0001 SCREW,  8-32 X   1/2"  PFZ  
53.6556.0002 SCREW,  4-40 X   3/4"LG  PPB 

53.6558.0001 SCREW,  6-32 X   3/8"  PPZ  
53.6558.0003 SCREW,  6-32 X   3/8"  PPZ PLA 

53.6558.0007 SCREW,  6-32 X   1/4"  PPZ  SEMS 

53.6558.0009 SCREW,  6-32 X  3/8"LG PPZ SEM 

53.6558.0010 SCREW,  6-32 X  1/4"LG PPZ BLA 

53.6558.0015 SCREW, #6-32X3/8"PPB SEMS EXTW 

53.6558.0016 SCREW, 6-32X3/4"LG PPS SEMS TY 

53.6559.0001 SCREW,  4-40 X   1/4"  PFZ  
53.6571.0003 SCREW,  6-32 X 1 1/2"LG  PPB 

53.6579.0001 SCREW, 10-32 X   1/2" SCB  
53.6582.0001 SCREW,  6-32 X 3/4" PFZ  
53.6591.0001 SCREW,  6-32 X 1/4" PFZ  
53.6593.0001 SCREW, 10-32 X 1" PPB  
53.6596.0002 SCREW, 4-40 X 5/16"LG PPZ SEMS 

53.6597.0001 SCREW,  4-40 X   3/16" PPZ 

53.6605.0004 S TUD, 2-56 X 1.0" LG FULL THRE 

53.6608.0003 SCREW,  6-32 X   3/16"LG PPZ ( 

53.6608.1857 SCREW, 6-32 X 3/16"LG PFSS 

53.6609.0001 SCREW,  6-32 X 3/8" PFZ  



53.6609.0500 SCREW,   6-32  X   1/2"LG  PFZ 

53.6610.0003 SCREW,  6-32 X 7/16" PPZ  
53.6613.0001 SCREW,  6-32 X 1/2" PPZ  
53.6613.0008 SCREW, 6-32 X 1/2"LG PPZ SEMS 

53.6613.1126 SCREW, 6-32 X 1 1/8" PPZ  
53.6614.0003 SCREW,  6-32 X 5/8" PFZ  
53.6616.0001 SCREW,  6-32 X 3/4" PPZ  
53.6617.0002 SCREW,  6-32 X 1" PFB  
53.6617.0003 SCREW, 6-32 X 1"LG PPB SEMS 

53.6624.0001 SCREW, 10-32 X 1/2" PFB UNDERCUT 

53.6626.0001 SCREW, 10-32 X 1/2" PPZ  
53.6634.0003 SCREW,  3/8-16 X   1/2"LG  SOC 

53.6634.1000 SCREW, 3/8-16X1.00"LG SOC 

53.6650.0001 SCREW,    2-56 X   5/16"     P 

53.6653.0027 SCREW, 1/4-20 X 1 5/8"LG SOC H 

53.6653.0502 SCREW, 1/4-20 X   1/2"LG SOC H 

53.6659.0003 SCREW,    2-56 X   3/8"      P 

53.6682.0002 SCREW,  4-40 X 1/4"LG PPZ SEMS 

53.6682.0022 SCREW,  8-32 X  3/8"LG PPZ SEM 

53.6682.0025 SCREW,  8-32 X 5/8"LG PPZ SEMS 

53.6685.0625 SCREW, CAPTIVE PANEL, 6-32 X . 

53.6690.0001 SCREW, 6-32 X 1/4 PPMS NICKELP 

53.6692.0001 SCREW, 4-24X3/8 PH PN BLK ZINC 

54.1206.0014 RING,  RETAINING  1.375"SHAFT 

54.1206.0015 RING, RETAINING PRESS-ON 1"SHA 

54.1206.0021 RING, RETAINING 1.562"SHAFT 1. 

54.1217.0005 KWIK LINK, 2-56 SPRING STEEL 

54.1255.0001 BEARING ASSY,  BLACK FLUSH MOU 

54.1255.0002 BEARING ASSY, FLUSH MOUNT HOUS 

54.1259.0004 BEARING, FLANGE .250 ID .625OD 

54.1259.0005 BEARING, RADIAL FLANGED .25"ID 

54.1261.0001 BUSHING, LOW DAMP THTMOPLS.189 

54.1262.0001 BEARING, FLANGED .1875BORE.312 

54.2036.0017 BELT, TIMING N=150 W=.125 

54.2053.0001 MXT T BELT PULLEY, 20GRV .25WD 

54.2054.0001 BELT, TIMING MXL .080 PITCH 23 

54.2055.0001 BELT, TIMING S2M 210GROOVE 9mm 

54.2056.0001 RING, RETAINING EXTERNAL 19mm 

54.2057.0001 BELT, TIMING MXL.080"PITCH14 

54.2058.0001 BELT, TIMING MXL .080"PITCH 16 

54.2059.0001 TIMING BELT, MXL PITCH 150 TOO 

54.2060.0001 BELT, TIMING MXL PITCH 165TOOT 

55.2011.0003 SNAP, SPRING 3/16" EYE DIA S 

55.2110.0002 WASHER,  .400"OD  .260"ID .010 

55.2114.0001 WASHER, #10 LOCK INT TOOTH 

55.2125.0003 STANDOFF, 3/8"HEX 8-32 1.500"L 

55.2132.0009 STANDOFF, 1/4"HEX 4-40 1.094"L 



55.2132.0011 STANDOFF, 1/4"HEX 6-32 1.093"L 

55.2132.0012 STANDOFF, 1/4"HEX 6-32 .75"LG 

55.2150.0002 STANDOFF, 1/4"HEX 6-32 1.187"L 

55.2150.0003 STANDOFF, 1/4"HEX 6-32 1.125"L 

55.2178.0001 CABLE ANCHOR MOUNT, #8 SCREW M 

55.2179.0001 CABLE ANCHOR MOUNT, #6 SCREW M 

55.2179.0003 SADDLE, CABLE .75 X .75" 4WAY 

55.2211.0002 STANDOFF, 1/4"RND 6-32 .188LG 

55.2233.0003 RETAINER, PUSH-ON TYPE (VL4) 

55.2233.0007 STUD, 1/4 TURN .475L STEEL BLACK 

55.2233.0016 RETAINER, SPLIT RING  
55.2233.0024 EJECTOR SPRING, .38" DIA X .19" LG, ZINC 

55.2233.0775 STUD, 1/4 TURN OPR .775L BLK 

55.2233.1775 STUD, 1/4 TURN OPR .775L  ZINC 

55.2234.0001 E-RING, .188 SHAFT DIA. CAR SP 

55.2256.0001 MAGNET, 2:17 SMCO  2MM X 2MM X 

55.2282.0001 SHIN SPACER, .378ID .010THK 

55.2283.0001 SHIM, SPACER .253"IDX.010THK 

55.2284.0001 CARD GUIDE, 3"LONG SNAP IN 

55.3303.0004 WASHER, #4 LOCK INT.TOOTH SS 

55.3303.0006 WASHER, #6 LOCK INT.TOOTH SS 

55.3303.0010 WASHER, #10 .438"OD .040"THK S 

55.3306.0006 WASHER, FLAT .375OD.149ID.025T 

55.3500.0001 WASHER, #2 FLAT .312"OD FIBER 

55.6503.0001 WASHER, #8 LOCK INT TOOTH 

55.6503.0004 WASHER, #8 FLAT ZINC  
55.6506.0024 SPACER, 3/16"RND .1875"LG .141 

55.6506.0025 SPACER,  3/8"RND 1/8"LG .257"I 

55.6506.0026 SPACER, 3/8"RND 31/32"LG .257" 

55.6506.0030 SPACER, 3/8RND 3/8LG .257ID TH 

55.6520.0001 WASHER, WAVE SPRING .265"ID .3 

55.6528.0001 WASHER, #6 FLAT ZINC  
55.6532.0004 BRACKET, 6-32 THREADED HOLES ( 

55.6537.0001 WASHER, #4 LOCK INTERNAL TOOTH 

55.6538.0001 WASHER, #6 LOCK INTERNAL TOOTH 

55.6538.0002 WASHER, #6 NYLON NATURAL 

55.6538.0004 WASHER, .750"OD .312"ID .125TH 

55.6538.0005 WASHER, .250"OD .65"ID .015"TH 

55.6541.0002 GROMMET,   1 "ID 1 3/4"OD 1 3/ 

55.6541.0008 GROMMET, 1/2"ID 7/8"OD 3/4"GRV 

55.6543.0001 GROMMET STRIP, SERRATED .062" 

55.6543.0002 GROMMET STRIP, SERRATED .125" 

55.6546.0004 WASHER, TEFLON, .201ID X .438O 

55.6549.0001 WASHER, 1/4" SPLIT LOCK 

55.6568.0073 SPRING, EXTSN .375"OD 1.75"LG 

55.6568.0074 SPRING, CPRSN .420"OD .750"LG 

55.6568.0075 SPRING, EXTSN .375"OD 1.00"LG 



55.6568.0076 SPRING, CPRSN .120"OD.750"LG 

55.6568.0077 SPRING, CRPSN .300"OD .625"L 

55.6573.0001 HARDENED SHAFT, 10mm DIA X 200 

55.6574.0001 HARDENED SHAFT, 10mm DIA X 143 

55.6575.0001 SCREW, 10-32 X 3/4" PPB  
55.6577.0005 STANDOFF, 1/2"HEX 6-32 1.625"L 

55.6609.0003 WASHER,  .375"OD  .256"ID .032 

55.6616.0007 STANDOFF, 3/8"HEX 8-32THRD .56 

55.6621.0003 WASHER, #4 .375OD .04THK P ZIN 

55.6623.0004 WASHER, #10 FLAT SS .203ID .62 

55.6658.0004 STANDOFF, 1/4"HEX 6-32 3/4" 

55.6659.0001 SPACER,  1/4"RND 4 THRU 3/16" 

55.6677.0033 WASHER, .281"OD .125"ID .032"T 

55.6677.0039 WASHER,  .438"OD  .219"ID  .04 

55.6677.0044 WASHER, .877"OD.170"ID.093"THK 

55.6706.0001 GROMMET, 9/32"ID 9/16"OD 1/4T 

55.6759.0003 STANDOFF, PEM 6-32 THD .562 LG SS 

55.6763.0500 PIN, DOWEL .5"LG .125"DIA 303S 

55.6775.0009 BUSHING, SNAP   .750"ID 1"MT H 

55.6776.0010 LINEAR BUSHING, 10mm STEEL W/P 

55.6799.0001 SHIM, 1.375"ID 1.875"OD .010TK 

55.6799.0002 SHIM, 1.375"ID1875"OD.005THK 

55.6818.0002 STANDOFF, 45 DEG NYLON 6/6 KUR 

55.6821.0002 STANDOFF, 5/32"RND 2-56 .125"L 

55.6822.0001 SPRING CLIP, 6-32  
55.6846.0001 CAM FOLLOWER, 3mm STUD DIA 

55.7001.0003 SPACER, 3/8RND .219LG .323IDAL 

55.7016.0001 FAN GAURD, 80mm NICKEL PLATED 

55.9676.0255 WASHER, BELLEVILLE SPRING 

66.4510.0002 RELAY, 20A 250VAC DPDT UL/CSA/ 

67.4021.0002 FILTER, EMI, CCI, ROHS  
68.4581.0001 INDUCTOR,  100uH  2.22A  PE-54 

68.9661.1117 COIL IGNITOR SOLID STATE 

68.9678.0827 CHOKE, COMMON MODE  
69.3176.0201 LVS POWER SUPPLY, 200W +24V/8.5A (VL3500) 

69.3177.0151 POWER SUPPLY, 150W +24V/6.3A 

69.9686.1215 UNIVERSAL 1200/1500W BALLAST 

71.2561.0002 LAMPHOLDER, SFC10-4 W/PREFOCUS 

74.1097.0001 SWITCH, TACT, RIGHT ANGLE, THR 

74.1099.0001 SWITCH, MINIATURE 5AMP 150DEG 

74.2000.0002 SWITCH, ROCKER, 2 POLE, HIGH CURRENT, BLACK 

86.7002.0003 SWITCH,  SLOTTED OPTICAL 

86.7002.0004 SWITCH,  SLOTTED OPTICAL  OPB6 

86.7005.0001 SENSOR,  HALL-EFFECT A3141LLT 

S10.9678.0746 GROMMET, PCB EDGE  
S21.9678.0200 0 ASSY, SPOT GOBO  
S21.9678.0210 0 ASSY, ROTATING GOBO WHEEL 



S21.9678.0211 1 ASSY, ROTATING EFFECTS WHEEL 

S21.9678.0243 3 ASSY, MOTOR LONG SHAFT 

S21.9678.0270 0 SUB-ASSY, IRIS  
S21.9678.0331 1 ASSY MOTOR/PLATE, MOTOR/PLATE 

S21.9678.0334 4 ASSY, FIXED COLOR WHEEL 

S21.9678.0600 0 ASSY, HEAD STRUCTURE  
S21.9678.0600.02 0.02 ASSY, HEAD STRUCTURE, V*L WHITE 

S21.9678.0601 1 ASSY, HEAD STRUCTURE VL3000 Q 

S21.9678.0615 5 ASSEMBLY, BACKEND  
S21.9678.0615.02 5.02 ASSEMBLY, BACKEND, V*L WHITE 

S21.9678.0616 6 ASSEMBLY, BACKEND VL3000 QUIET 

S21.9678.0659.01 9.01 ASSY, DUAL FAN TRAY/DUCT SPOT 

S21.9678.0660.01 0.01 ASSY, GOBO/COLOR FAN 

S21.9678.0673 3 TETHER ASSY, COVER  
S21.9678.0678.01 8.01 ASSY, TRANSFER FAN SPOT 

S21.9678.0678.02 8.02 ASSY, TRANSFER FAN WASH 

S21.9678.0700 0 ASSY, YOKE  
S21.9678.0700.02 0.02 ASSY, YOKE, V*L WHITE 

S21.9678.0701 1 ASSY, YOKE VL3000Q  
S21.9678.0707 7 ASSY, TILT PULLEY  
S21.9678.0708 8 ASSY, DRIVE PULLEY  
S21.9678.0765 5 ASSY, TILT MOTOR  
S21.9678.0767 7 ASSY, STABILIZER  
S21.9678.0800.01 0.01 ASSY, UPPER ENCLOSURE 

S21.9678.0800.02 0.02 ASSY, UPPER ENCLOSURE 

S21.9678.0805 5 ASSY, PANEL  
S21.9678.0805.02 5.02 PANEL ASSEMBLY, V*L WHITE 

S21.9678.0807 7 ASSY, PAN PULLEY  
S21.9678.0828 8 ASSY, DRIVE PULLEY PAN 

S21.9678.0864 4 ASSY, PAN MOTOR  
S21.9678.0881 1 MACHINED PAN TUBE ASSEMBLY 

S21.9678.0910 0 ASSY, BEAM SPREADER  
S21.9678.0920 0 ASSY, CONCAVE LENS STATIONARY 

S21.9678.0930 0 ASSY, CONVEX LENS TRANSLATING 

S21.9678.0940 ASSY, CONDENSER LENS  
S21.9678.0950 ASSY, APERATURE BULKHEAD 

S21.9678.0991 ASSY, LIGHT BAFFLE BEAM SPREAD 

S21.9678.1254 ASSEMBLY, COVER, VENTILATION 

S21.9678.1254.02 ASSY, COVER, VENTILATION, V*L WHITE 

S21.9678.8611 ASSY, HEAD COVER  
S21.9678.8611.02 ASSY, HEAD COVER, V*L WHITE 

S22.9661.0609 ASSY, YOKE FAN  
S22.9678.0103 ASSY, SPOT OPTIC  
S22.9678.0149 ASSY, ROD CLAMP  
S22.9678.0199 ASSY, LENS MOUNT G4  
S22.9678.0230 ASSY, PLANET GEAR  
S22.9678.0234 ASSY, PULLEY GOBO WHEEL HUB 



S22.9678.0271 LINK ASSY, IRIS  
S22.9678.0335 ASSY, BEARING BLOCK FIXED WL 

S22.9678.0402 ASSY, CLR/DIM/STROB  
S22.9678.0403 ASSY, STROBE  
S22.9678.0420 PULLEY ASSY, WITH BEARING 

S22.9678.0435 ASSY, DIMMER WHEEL  
S22.9678.0462 ASSY, COLOR  
S22.9678.0463 ASSY, STROBE  
S22.9678.0467 ASSY, RIGHT STROBE BLADE 

S22.9678.0468 ASSY, LEFT STROBE BLADE 

S22.9678.0472 ASSY, CYAN WHEEL  
S22.9678.0474 ASSY, YELLOW WHEEL  
S22.9678.0476 ASSY, MAGENTA WHEEL  
S22.9678.0478 ASSY, CTO WHEEL  
S22.9678.0481 MOUNT ASSY, COLOR SENSE PCB #1 

S22.9678.0489 ASSY, COLOR SENSE PCB #2 MOUNT 

S22.9678.0609 ASSY, YOKE FAN  
S22.9678.0617 BULKHEAD ASSY, UV FILTER VL3KQ 

S22.9678.0639 UV FILTER BULKHEAD ASSY 

S22.9678.0693 ASSY, GOBO CLAMP  
S22.9678.0694 ASSY, COLOR CLAMP  
S22.9678.1103 ASSY, EDGE BEARING RIGHT 

S22.9678.1105 ASSY, EDGE BEARING LEFT 

S22.9678.1106 ZOOM CAM ASSY  
S22.9678.1113 ASSY, ZOOM MOTOR TENSIONING 

S22.9678.1115 INTERCONNECT, LIGHT SHLD 

S22.9678.1126 ASSY, LEAD SCREW EDGE  
S22.9678.1190 LID ASSY, ZOOM BOX  
S22.9678.3655 DUCT ASSY, 80mm FAN  
S23.9650.3327 ELEC ASSY, RELAY  
S23.9661.1253 ELEC ASSY, PAN EOT SENSOR 

S23.9678.0499 ASSY, STROBE MOTOR VL3000Q 

S23.9678.0684 FAN ASSY, HEAD FRONT  
S23.9678.0686 FAN ASSY, UPPER ENCLOSURE 

S23.9678.0687 ELEC ASSY, PAN EOT SENSOR 

S23.9678.0695 ASSY, TRANSFER FAN  
S23.9678.0699 FAN ASSY, HEAD FRONT 3KQ 

S23.9678.1120 LINEAR ACTUATOR ASSENBLY 

S24.9661.3126 BD ASM SOLID STATE IGNITOR 

S24.9661.9629 BD ASMB SENSOR BOARD  
S24.9663.3231 BD ASM INDEX SENSOR  
S24.9664.4895 BD ASMB, DMX INPUT  
S24.9678.3112 BD ASM ZOOM SENSOR  
S24.9678.3116 BD ASM ZOOM INTERCON ARC 

S24.9678.3240 BD ASM GOBO POSITION/COLOR 

S24.9678.3454 BD ASM COLOR SENSOR 2  
S24.9678.3480 BD ASM COLOR SENSOR 1  



S24.9678.3730 BD ASM VL3000 MCB  
S24.9678.3731 BD ASM VL3000 MCB  
S24.9678.3825 BD ASM VL3000 DISPLAY  
S24.9678.3916 BD ASM ZOOM INTERCONN WASH 

S24.9678.9729 ASMB VL3000 PAN & TILT ENCODER 

S25.9661.1514 CABLE ASSY, LVS CHASSIS GND 

S25.9661.1522 CABLE ASSY, HEAD TO BACK CAP G 
 

Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en 

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 

 

 


